
© Copyright 20072006MV-Rev00, 1/2

ISTRUZIONI DI MONTAGGIO  -  MOUNTING INSTRUCTIONS
INSTRUCTIONS DE MONTAGE - BAUANLEITUNG - INSTRUCCIONES DE MONTAJE

BMW F800S     2006

MONORACK SPECIFICO  -  SPECIFIC MONORACK
MONORACK SPECIFIQUE - SPEZIFISCHES MONORACK - MONORACK ESPECÍFICO

68
7F

Z-
KZ

68
7

Q.TY n.2(Dx-Sx)

1

SUPPORTO
SUPPORT
SUPPORT
HALTERUNG
SOPORTE

Q.TY n.2(Dx-Sx)

2

SUPPORTO
SUPPORT
SUPPORT
HALTERUNG
SOPORTE

3

Q.TY n.2

VITE TBEI M8x35mm
SCREW M8x35mm
VIS M8x35mm
SCHRAUBE M8x35mm
TORNILLO M8x35mm

4

Q.TY n.2

VITE TCEI M8x25mm
SCREW M8x25mm
VIS M8x25mm
SCHRAUBE M8x25mm
TORNILLO M8x25mm

5

Q.TY n.2

VITE TCEI M8x75mm
SCREW M8x75mm
VIS M8x75mm
SCHRAUBE M8x75mm
TORNILLO M8x75mm

6

Q.TY n.2

RONDELLA Ø8x14mm
WASHER Ø8x14mm
RONDELLE Ø8x14mm
SCHEIBE Ø8x14mm
ARANDELA Ø8x14mm

7

Q.TY n.2

RONDELLA Ø8mm
WASHER Ø8mm
RONDELLE Ø8mm
SCHEIBE Ø8mm
ARANDELA Ø8mm

8

Q.TY n.2

DADO A.B. M8
BOLT M8
ECROU M8
MUTTER M8
TUERCA M8

ATTENZIONE
PESO MASSIMO SOPPORTABILE 10Kg.

WARNING
MAX. LOADING OF THE CARRIER 10Kg.(21lbs)

ATTENTION
CHARGE MAXIMALE 10Kg.

ACHTUNG
MAXIMALE BELASTUNG 10Kg.

¡ATENCIÓN!
CARGA MÁXIMA AUTORIZADA 10Kg.

B

A
5

2

8

7

2

4 9

6

3

1

Q.TY n.2

COPRIVITE Ø8mm
Z801
SCREW  CAP
CACHE VIS
STOPSSCHRAUBE
TAPA TORNILLO

9



© Copyright 20072006MV-Rev00, 2/2

INSTRUCTIONS DE MONTAGE MOUNTING INSTRUCTIONS BAUANLEITUNG

INSTRUCCIONES DE MONTAJE

ISTRUZIONI DI MONTAGGIO

1. MONTARE IL SUPPORTO N°2 COME INDICATO IN FOTOGRAFIA A;
2. MONTARE IL SUPPORTO N°1 COME INDICATO IN FOTOGRAFIA B;
3. PER IL MONTAGGIO DELLA PIASTRA PORTAVALIGIA (NON INCLUSA) FARE RIFERIMENTO ALLE ISTRUZIONI
    CONTENUTE NELLA STESSA;
4. ULTIMARE IL MONTAGGIO CONTROLLANDO CHE TUTTE LE VITI SIANO SERRATE BENE.

I

DGB F

ES

ISTRUZIONI DI MONTAGGIO  -  MOUNTING INSTRUCTIONS
INSTRUCTIONS DE MONTAGE - BAUANLEITUNG - INSTRUCCIONES DE MONTAJE

BMW F800S     2006

MONORACK SPECIFICO  -  SPECIFIC MONORACK
MONORACK SPECIFIQUE - SPEZIFISCHES MONORACK - MONORACK ESPECÍFICO

68
7F

Z-
KZ

68
7

1. MONTIEREN SIE DIE HALTERUNG NR. 2 WIE IM BILD A
    BESCHRIEBEN;
2. MONTIEREN SIE DIE HALTERUNG NR. 1 WIE IM BILD B
    BESCHRIEBEN;
3. FÜR DIE MONTAGE DIE TRÄGERPLATTE
    (NICHT VORHANDEN) NEHMEN SIE AUF DIE
    BAUANLEITUNGEN DER PLATTE BEZUG;
4. ZULETZT ÜBERPRÜFEN SIE, DASS ALLE SCHRAUBEN
    FESTGEZOGEN WURDEN.

1. MOUNT THE SUPPORT N°2 AS SHOWN IN PICTURE A;
2. MOUNT THE SUPPORT N°1 AS SHOWN IN PICTURE B;
3. FOR MOUNTING THE PLATE (NOT INCLUDED) MAKE
    REFERENCE TO THE FITTING INSTRUCTIONS SUPPLIED
    WITH THE PLATE.

1. MONTER LES SUPPORTS N°2 COMME INDIQUE EN
    PHOTO A ;
2. FIXER LES BRAS N°1 COMME MONTRE EN PHOTO B ;
3. POUR LE MONTAGE DE LA PLATINE DU TOP CASE
    NON INCLUSE), SE REFERER AUX INTRUCTIONS LIVREES
    VEC CELLE-CI ;
4. TERMINER LE MONTAGE EN CONTROLANT LE BON
    SERRAGE DE TOUTES LES VIS.

1. MONTAR EL SOPORTE Nº2 TAL Y COMO SE INDICA EN LA FOTOGRAFÍA A.
2. MONTAR EL SOPORTE Nº1 TAL Y COMO SE INDICA EN LA FOTOGRAFÍA B.
3. PARA EL MONTAJE DE LA PARRILLA PORTAEQUIPAJES (NO INCLUIDA) USAR LAS INSTRUCCIONES QUE CONTIENE.
4. TERMINAR EL MONTAJE ASEGURÁNDOSE QUE TODAS LAS TUERCAS HAN SIDO APRETADAS CORRECTAMENTE.


